11. Mechanical Drawings
&
Parts Breakdown List

Note: When ordering parts, please be prepared with,
1. Machine model & serial number.
2. Item number.
3. Part number and description.
4. Year of Production.
5. Woltage & horsepower.
6. Quantity

35



11-1. ACER-B1 ASSEMBLY DRAWING

EYHEGNEE [—

()

T4-430Y

G PEERE
=

¥

TNt B T o L

o=

Tt BRI 1 L

o=

P G IR0 A P00 1 8-83 0

-
-

WA S00-18-830Y

e

WEER R MIz00-18-430m

B WIr00-19-430

OTH0 -18-330

b 10D 18430

(RS 10819430

[ LOO0FW S ARG | -w0Y- 1 9-93 0]

05200 | Sl T0-r0Y- 19-830%

4
¥
1
I
[
I
i
I
I
I
I
l
l

TR0V 19-83 0

TR0 10V- 19830

§-Nm-¢-mwng¢.
=

ot

LR 3 p

36



Drawing #: ACER-B1

Item # | Assembly # Assembly Description Quantity
1 ACER-B1-A01-0 Machine Base Assembly 1
2 ACER-B1-A02-0 Saddle Assembly 1
3 ACER-B1-A04-0 Table Assembly 1
4 ACER-B1-A04-1 X Axis Travel Assembly 1
5 ACER-B1-B01 Column Assembly-Balancing Block Type 1
6 ACER-B1-C01 Elevation Crank Assembly 1
7 ACER-B1-0410 Spindle Housing Assembly 1
8 ACER-B1-004 Z Axis Accordion Way Cover-Lower One 1
9 ACER-B1-002 Z Axis Accordion Way Covers Locating Plate 1

10 | ACER-B1-005 Y Axis Accordion Way Cover-Back 1
11 | ACER-B1-006 Y Axis Accordion Way Cover-Front 1
12 M6x1x12R Socket HD Round Top Cap Screw 4
13 | M6x1x12F Socket HD flat Top Cap Screw 32

37




11-2. 7.5 HP SPINDLE ASSEMBLY

& & R nE
LS KL121202-A| 1
ShRE KL121206-B] 1
MM KL121207 | 1
A RR KL121208 | 1
RHBR KL121211-A| 1
9 KL121212 | 1
BALPRAREE | KL121213-B| 1
R T KL121214-A| 1
MR8 KL121220-A| 1
i KL121224 | 1
Lk MV121001 1
L MV121003 1
i MV121009-A] 1
8K MV121010 2
SR HP100906 | 1
ARR HP100907 | 1
s s | KD601205 1
mpEE |KD601206 1
ARR KD601208 1
#h & B7012 2
& B7010 2
MR | MOXPO.BXEL | 6
AAAME | M6XP1.0X20L 10
O P22A 1
om® P26 1
oxa G115 2
#e YSR MGOXP1.5 &| 1
wHEER | 8X8X30L 2
BEKR [31.5X16.3%2 | 90

38



Spindle Assembly KL1212
Item# | Part # Description Quantity
1 KL121202-A Spindle Shaft 1
2 KL121206-B External Jacket 1
3 KL121207 Spacer 1
4 KL121208 Spacer 1
5 KL121211-A Spindle Pulley 1
6 KL121212 Screw Nut 1
7 KL121213-B Magnetic Switch Seat 1
8 KL121214-A Screw Nut 1
9 KL121220-A Nut of Drawbar 1
10 | KL121224 Alighment Key 1
11 | MV121001 Spindle Housing 1
12 | MV121003 Front Cover 1
13 | MV121009-A Drawbar 1
14 | MV121010 Washer 2
15 | HP100906 Spacer 1
16 | HP100907 Spacer 1
17 | KD601205 Dust Proof Cap 1
18 | KD601206 Dust Proof Cap 1
19 | KD601208 Spacer 1
20 | B7012 Ball Bearing 2
21 | B7010 Ball Bearing 2
22 | M5xP0.8x6L Set Screw 6
23 | M6xP1.0x20L Socket HD Cap Screw 10
24 | P22A O Ring 1
25 | P26 O Ring 1
26 | G115 O Ring 2
27 | YSR M60XP1.5 Precision Ground Lock Nut-Left Hand Thread 1
28 | 8x8x30L Key 2
29 | 31.5x16.3x2 Disk Spring 90
30 | BT40-45 Clamping Jaw-same for CAT#40 1

39




11-3. ACER-B1-0410 SPINDLE HOUSING ASSEMBLY

R
= g @/ :
O 1
e /
@\ / / i
~ z../ /”r ew
m_b,__ / e
o / . \ A
1\\/.... / \ @ = 7
\Ad// N :
2 ~ o> N ° o IL
.//K.//, =

~——

T

A

@ N\ 1E8 0
/= = 5L 0 5 = a T . \ \
: — . ® ) y
. — o 0 ) - = e
& b o VA =l
/ o - A ==
i i/, fy
& 5/
» / 2 ) J
= k 7 ) ST IV L V4
=Y = ] . -

fi &) =\ A

i ....m. L =

CAy = 0 - \ /

Ad = ) \
..Hl ._uvﬂ ﬁn - X \ \
\ 7t f g o \ 3 o \ \ /
0 ¢ - \ .
)
ol o
0
0

o S

\
A |
Y 9 4
Y
4 &0 -
N
N £
o
2 i
. ¥ g

<
g

b

AU
L\
oJoNe

/ \
%

40



Iltem# | Part# Description Quantity
1 ACU-020 #40 Spindle Housing 1
2 ACU-021 Motor Locating Plate 1
3 1020L373121 Extension Rod for Tool Grabbing Cylinder 4
4 1020L323091 Locating Plate for Tool Grabbing Cylinder 1
5 ACU-034 7.5HP Spindle Motor 1
6 ACU-035 Spindle Motor Pulley 1
7 ACU-036 End Cover for Motor Pulley 1
8 ACU-037 Key for Spindle Pulley 1
9 ACER-B1-B003 | Gib Pate-Left 1
10 ACER-B1-B004 | Gib Pate-right 1
11 ACER-B1-B016 | Way Wiper-Right Bottom 1
12 ACER-B1-B015 | Way Wiper-Left Bottom 1
13 ACER-B1-B013 | Way Wiper-Right Top 1
14 ACER-B1-B014 | Way Wiper-Left Top 1
15 ACU-B12 Locating Bracket for Manifold 1
16 MCSMS-004 Coolant Distributor 1
17 M10x20L Socket Head Cap Screw 2
18 3-24UNF 3/8"x24UNF Gib Screw 6
19 M12x40L Socket Head Cap Screw 14
20 M12 Spring Washer 4
21 ACER-B1-B005 | Gib- Center 1
22 ACER-B1-B006 | Gib-Two Sides 2
23 KL1212 Spindle Assembly 1
24 ACU-023 Timing Belt HTD-5M-820 1
25 M5 Flat Washer 16
26 M5x12L + Round Head Cap Screw 16
27 M6 Hex Nut 2
28 M6x50L Socket Head Cap Screw 2
29 Chain Locating Screw 2
30 ACU-024 PT3' 10mm Air Hose Fitting 1
31 M6 Spring Washer 2
32 M6x1.0x15 Socket Head Cap Screw 2
33 M8x1.25x30 Socket Head Cap Screw 6
34 MP9021 A4 Distributing Joint 1
35 ACU-025 M8x1 Check Valve 5
36 M5x0.8x8 Set Screw 6
37 MCSMS-002-1 | Nozzle Tubing 4
38 MCSMS-002-2 | Coolant & Air Nozzle 4
39 ACU-029 1/2" 90° Elbow Joint 1
40 BC3T13S07 Floating Air Cylinder Assembly 1
41 M10x1.5x50 Socket Head Cap Screw 4
42 ACU-030 Air Hose 10mm 1
43 MCSMS-003 Valve 4

41




Iltem# | Part# Description Quantity
44 ACU-031 Coolant Hose 1/2" 1
45 ACU-032 1/2" Stainless Adjustable Strap 1
46 ACU-033 1/2" Plug 1
47 ACU-030 Air Hose 10mm 1
48 M10 Spring Washer 4
49 ACU-B11 Lower Housing Cover 1

42




11-4. SPINDLE HOUSING SHEETMETAL




Iltem# | Part# Description Quantity
1 ACU-020 #40 Spindle Housing 1
2 ACU-B03 | Spindle Housing Cover-Right 1
3 ACU-B02 | Spindle Housing Cover-Left 1
4 ACU-B01 | Spindle Housing Cover-Front 1

4-1 ACU-BO1-1 Spindle Housing Cover-Front Side Cover 1
5 ACU-B04 | Spindle Housing Cover-Top 1
6 ACU-BOSA Junction Box Cover 1
7 ACU-B05 | Spindle Housing Cover-Small Right 1
8 ACU-B06 | Tool Release Button Plate 1
9 ACU-B12 | Bracket for Air/Coolant Manifold 1
10 ACU-BO7S Tubing Junction Box w/Square Cut-out Hole 1
11 M5*0.8*8 Round Head Socket Cap Screw 12
12 M4*0.7*8 +Round Head Cap Screw 4
13 M6*1.0*10 Round Head Socket Cap Screw 40
14 M6*1.0*25 Round Head Socket Cap Screw 10
15 M6 Flat Thin Washer 4
16 M6 Spring Washer 4
17 M6*1*15 Socket Head Cap Screw 4
18 M6*1.0*12 Round Head Socket Cap Screw 2
19 ACU-B09+ | Tubing Junction Box w/Square Cut-out Hole 1
20 ACU-B10+ | Junction Box Cover 1
21 Square Interlocking Protection Tube (Type B 1

1)

44




11-5. ACER-B1-002 Z AXIS ACCORDION WAY COVERS LOCATING PLATE

IPEaMERTIXON €

[ R W01y T

00300 | &0 STE-Ta]
W Am\ ;.mm_ wn.@\w\m«%wm 0006-1002 _u.:._«“ w1
3 0 L0 00zl | 18 e
EHFRYERT AR LN m_ D @ Muﬁﬁ.ﬂem WSE | G £
IS REE ] R ElE
200-19-490V [§] 1 [¢ S

SRER g AL gt gty B

BpERE

_..@F..nm

45



Drawing #: ACER-B1-002

Iltem# | Part# Description Quantity
1 ACER-B1-003 | Z Axis Accordion Way Cover Locating Bracket 1
2 ACER-B1-002 | Z Axis Accordion Way Cover Locating Plate 2
3 M6x1x12R Socket HD Round Cap Screw 8

46



11-6. ACER-B1-A01-0 MACHINE BASE ASSEMBLY

—
Bl-]=l=l=|-1-1-|=|=® el | w| = éaﬁ?
';'-‘ij{q
—
Tla=
5| %y
§..§ e
=12 |
g igg?x EAE- "'"Us}‘{
= ‘E.'E_Enh“ _ngt ] uﬁ
HREHIE IR I RIEE @)
s‘*i&éggﬂﬁz‘ggﬁiﬁe Sl
SEHHHHBHEL T THHEHE
Tl |sl=]l=]=18] =sx|=]|=|3|=2|T |
El lalalefololnlele] o |=fslelle 44
B
i
eb ool ol of ]
o
&

. B T _ .
0.5 T i 40
130 1 200 | 100]-3000 f a0

12]-315

47



Drawing #: ACER-B1-A01-0

Iltem # | Part # Description Quantity
1 ACER-B1-A001 Machine Base 1
2 ACER-B1-A002 Leveling Pad 8
3 ACER-B1-A003 Leveling Screw 8
4 ACER-B1-A004 Hex Nut 8
5 ACER-B1-A03-0 Y Axis Travel Assembly 1
6 ACER-B1-A01-1 Chip Cover Assembly 1
7 ACER-B1-A05-0 Coolant Pump Assembly 1
8 ACER-B1-A054 Wire Mesh 2
9 M5x0.8x12 Round Hd Cap + Screw 4
10 | ACER-B1-A027-B1 Machine Base Cover 1
11 | ACER-B1-A056 Cable Cover Plate 2
12 | ACER-B1-A055 Round Cover Plate 4
13 | Pt0.5"-14 UNC Coolant Plug 1
14 | ACER-B1-A047 Axis Positioning Block 2
15 M5x0.8x12 Socket HD Cap Screw 4

48




11-7. ACER-B1-A03-0 Y AXIS TRAVEL ASSEMBLY

! B v
1@ G RS LRI

3B RIRAY A R 4 8]

e .o HACER-B1-A03-0)

)
al=
5|5
glg
=l
E
i
m#:.mjiﬂ
b B e
) a0 wof _
.
4
S
215153
EEEE
2
NEEEE
IEE L
e
wl ol g2
wl T
TR
i
-
o]
i
g
2| B0
2
£
-
<<
o< ]

T ] kol TR

S Attt

BUrACOROKTXLS)

gL I_

49



Drawing #: ACER-B1-A03-0

gem Part # Description Quantity

1 | ACER-B1-A017 Cross Feed Bearing Bracket-Aluminum 1

ACER-B1-A017C Cross Feed Bearing Bracket-Cast Iron 1
2 | 20TAC47B Ball Screw Support Ball Bearing 2
3 | M10x1.5x20 Socket Hd Cap Screw 4
4 | D5 Roll Pin 2
5 | ACER-B1-A018 Bearing Cap 3
6 | M6x1x12 Socket Hd Cap Screw 9
7 | ACER-B1-A016 Y Axis Ball Screw 1
8 | ACER-B1-A019 Spacer 1
9 M5x5x20 Key 1
10 | ACER-B1-A020 Ball Screw Pulley for 750W 1

ACER-B1-A020-1K | Ball Screw Pulley for 1IKW 1

ACER-B1-A020-F Ball Screw Pulley for Fagor Servo Motor 1
11 | M5x0.8x8 Set Screw 2
12 | M20x1.5 Precision Lock Nut 2
13 | ACER-B1-A022 Motor Plate for 750W Motor 1

ACER-B1-A022-1K | Motor Plate for 1IKW Motor 1

ACER-B1-A022-F Motor Plate for Fagor Servo Motor 1
14 | ACER-B1-A023 Servo Motor 750W 1

ACER-B1-A023-1K | Servo Motor 1KW 1

ACER-B1-A023-F Servo Motor Fagor 1
15 | ACER-B1-A024 Motor Pulley for 750W 1

ACER-B1-A024-1K | Motor Pulley for 1IKW 1

ACER-B1-A024-F Motor Pulley for Fagor Servo Motor 1
16 | M6 Spring Washer 4
17 | M6x1x25 Socket Hd Cap Screw 4
18 [ M4.76x4.76 Key 1
19 | M5x0.8x4 Set Screw 1
20 | M5x0.8x6 Set Screw 1
21 | M8 Flat Washer 4
22 | M8x1.25x30 Socket Hd Cap Screw 4
23 | ACER-B1-A025 Timing Belt for 750W (5Mx550) 1

ACER-B1-A025-1K | Timing Belt for 1IKW 1

ACER-B1-A025-F Timing Belt for Fagor Servo Motor 1
24 | ACER-B1-A021 Ball Bearing Seat 1

ACER-B1-A021L Ball Bearing Seat with OD120mm 1
25 | 6204Z2z7 Ball Bearing (20x47x14) 1
26 | M6x1x20 Socket Hd Cap Screw 3
27 | ACER-B1-A026 Y Axis Front Cover Assembly 1

50




Iltem# | Part # Description Quantity
28 630327 Ball Bearing (17x47x14) 1
29 M8x1.25x80 Socket Hd Cap Screw 4
30 M8x1.25x20 Socket Hd Cap Screw 2
31 ACER-B1-A027 Front Cover Plate 1
32 M6x1x12R Round Hd Cap + Screw 4
33 ACER-B1-A068 Chip Plate 1
34 M3x0.5x6F Socket Hd Flat Cap Screw 2
35 ACER-B1-A028 X, Y Axis Dial Holder 1
36 M3x3x25 Key 1
37 ACER-B1-A029 Dial (2012) 1
38 ACER-B1-A030 Dial Lock Nut (2016) 1
39 ACER-B1-A031 Handwheel (5/8"x3mm) 1
40 ACER-B1-A033 Handwheel Washer 1
41 ACER-B1-A032 Handle 1
42 M8x1.25x25 Socket Hd Cap Screw 1
43 ACER-B1-A016 X, Y Ball Screw Nut 1

51




11-8. ACER-B1-A01-1 CHIP COVER ASSEMBLY

3 A s 0009-1008 207 cle-12
W .ﬂN\dML W‘m&\ﬂmmu\\%% E 5 g0 000€-1002 [ QNTEﬁ
’ =7 #&08°L0°001 B ¥ & O|® B c0s 000g-1001 10+ 06-L
@.ﬁ%&*m %ﬂﬂ _U @ Blerovo01] B ¥ w [E | ¢0s 0001-918 60 03 9-¢°0
_ Td_ % ‘ g B H EHZY | B W |29 B W [KA|ERE 8 2 H
I-10V-19-400Vs| 8- [—fm TH E v & ¥ W = % o
\.1/
\2/
an
[ | OMEELWI0V- 1940V 9 N
[ | SHEELCI0V-19-990Y  § /1Y
| ./
I | vEELTIOV-19490V] ¥ !
a
| OHEFUIOV-194EDY] € s \&/
[ | CHEELOIOY-19-¥ADY] ¢ TN
@ /
[ | TEFEL600V-19-430Y] 1 /\
BIE HZEEL S AN Hr

52



Drawing #: ACER-B1-A01-1

Iltem# | Part# Description Quantity
1 ACER-B1-A009 Chip Cover 1 1
2 ACER-B1-A010 Chip Cover 2 1
3 ACER-B1-A011 Chip Cover 3 1
4 ACER-B1-A012 Chip Cover 4 1
5 ACER-B1-A013 Chip Cover 5 1
6 ACER-B1-A014 Chip Cover 6 1

53




11-9. ACER-B1-A05-0 COOLANT PUMP ASSEMBLY

7, (« < ;A I 00091008 7°0% clg-1z
W J/\ mm W}/\k\%«%w—m g ¥ 8'0+F 0006-1002 [SIE DNM"TMH
e b1 2% 28 108°L0 001 oM % |[E B cos 0008-T00T [0+ =L Vi
@#mm«% ﬂ..mw;m«.‘ L D @ Bpewooor| B W w | 5| o 000T-918 | 0°0% %.mm_c
0-G0V-T9-400VE| V'] [t —ra e o A O A B EL
) |
l HotalYaeste o |
v WM Mz X X9
Z Wi N Mo xszixeW €
L (S EHEIR e cov-19-yT0Y] 7
| BREEEHNR zcov-1a-4T0Y |
HiE HAEEL) = Y H

54



Drawing #: ACER-B1-A05-0

Iltem# | Part # Description Quantity
1 ACER-B1-A052 | Coolant Pump Locating Bracket 1
2 ACER-B1-A053 | Coolant Pump 1/8HP 1
3 M8x1.25x16 Socket Hd Cap Screw 2
4 M6x1x12 Socket Hd Cap Screw 4
5 1/2" Coolant Fitting 1

55




11-10. ACER-B1-A02-0 SADDLE ASSEMBLY

z
F]

S RiSERS L0

(T M 10v- 19430

(R RS0V 18-330 )

o A

(R T T o0 - 1 842 )

(W) T RS Y-1 53 0]

TR AL eroy- 43 D)

Ik DR | x2S

(RB0E) W SR W 400 1 3-33 D]

T PR A OSOY-  8-43 O]

TRk ) o 2 B vy 1 8-43 D]

R B00E Trs g

Lol ERR R

) MR L v 193 0]

B ATy 1943 0

[T

BT 10

VI B oRRG L T

(3060 | LAY 900w 16430

NPT

(70 |5 THHAE S le00y- 16430

(R0 S R e R 00 Y - 1830

[0 15T eI a0 - 19230

(HEC 5] TS00 Y- 1443

kit |

56



Drawing #: ACER-B1-A02-0

Iltem# | Part # Description Quantity
1 ACER-B1-A005 | Saddle 1
2 ACER-B1-A008 | Gib 3
3 ACER-B1-A007 | Gib Support Right (4H-3050) 1
4 ACER-B1-A006 | Gib Support Left (4H-3050) 1
5 3-24UNF Gib Screw 8
6 ACER-B1-A036 | Saddle/Table Gib (3026) 1
7 M12x1.75x40 Socket HD Cap Screw 8
8 M6x1x20 Socket HD Cap Screw 2
9 M6 Washer 2
10 | ACER-B1-A042 | X, Y Limit Switch Locating Plate 1
11 ACER-B1-A044 | Limit Switch 2
12 M6x1x16 Socket HD Cap Screw 2
13 M5x0.8x20 Socket HD Cap Screw 4
14 | ACER-B1-A048 | Felt Wiper (4H-3037) 1
15 | ACER-B1-A050 | Wiper Plate (4H-3037-1) 2
16 | ACER-B1-A049 | Felt Wiper (4H-3037) 1
17 M5x0.8x12 Round HD Cap + Screw 10
18 | ACER-B1-A043 | X Axis Limit Switch Bracket 1
ACER-B1-A043S | X Axis Limit Switch Bracket-Small 1
19 | ACER-B1-A058 | Table Lock Plunger (H-3029) 1
20 | ACER-B1-A059 | Table Lock Plunger (H-3029) 1
21 | 3030+3031 Table Lock Assembly 4
22 | ACER-B1-A057 | Saddle Lock Plunger (4H-3032) 2
23 ACER-B1-A015 | Yoke 1
24 3/8"x1" Socket HD Cap Screw 4
25 M5 Washer 2
26 M5x0.8 Hex Nut 2
27 |-
28 M5x35 Roll Pin 2

57




11-11. ACER-B1-A04-0 TABLE ASSEMBLY

0009-100€

407

SIE-121

hm.._ Wﬂ\ﬁn W /n.&\ uhhmﬂﬁ% N__m ] 0006-1002 | G1°0% 021-1¢ ¢ ki i
32050015 5= [3]) Ol 2 e aror | oo o i SIS
Olﬁo<lﬁmlmmu<ﬁ _.u; _ % ﬁm. " @ M M Iq .M% mz@ .mhw |,§ CEE ) w [4 B AR 2R LNOROV- 19480V ]
- - : A - - = b WX S
¥ TR RATIXR XS ¥
[4 BT RERLLLLPOV-19-48DY £
¢ N R NSOV 16380V 14
I CRRTIOSXOTE 4 TSE0Y- T8-40W 1

il e H b it oA

58



Drawing #: ACER-B1-A04-0

Item# | Part # Description

Quantity

1 ACER-B1-A035 | Table 10”x50”

1

ACER-B1-A036 | Table 10”x54”

ACER-B1-A045 | X Axis Travel Locating Plate

ACER-B1-A047 | Axis Positioning Block

M5x0.8x12 Socket HD Cap Screw

M6x1x16 Socket HD Cap Screw

ACER-B1-A046 | Traveling Locating Back Plate

ACER-B1-A051 | Table End Rubber Stopper

0 N O O | W N

1/2"PT Coolant Plug

N O N & B DN N -

59




| 0003-1008 o0 CIE-131 Y
006-1002 | 410 W1-1 Wi

L W & 0002-1001 1% 08-L N/
000l W £ % |[F & 0001-918 S0 0% 9-£70 N/
# B ME W U W AEEIGEIE R BEE]
O WH W |ga ® ¢ kW

AL 2 N E
SR THDDORND) & e oY m _H_ @
Tgfm,%%:;

Wihloxyg L

a
o
i}
H

Wit %

PRSI0  5¢
BRANOIOY-THNEDY]  ¥E
WwixoW €

Bl T

SR 1€
(00 WS Hh 2P BEXSEOV- 1690 O€
HBETOXROXSY 6

HEELTRXRONSN 8

o ARRR TN U B

IR RACEN IO 9T

BTN ST

e TR TINDOOHNDKTOV- 18- 880 #2
(B R TNDDOPMIDEOY-TE-HEDY) €2
UADETE-ERIZO0V-1E¥EDY T2
PRI IR 1T
LM V- 1aEDY 2
(lEEXO L I 0V-TE-MEDY 61
(RO RS B EANOSOY- TSIO8I
174

XY 19Dy o1
T-Fipscis XoaN ¥
BATER0I0Y-19- 4] €l

EilETe 10y 1a-HEDY] 2l
(PIXLFXODHOTY 1T

OB X TIOV-18-880W 01

IO BN X 00V 1E-4EDY
L -HEE TN

1550 5 o W T R X 6S0W - T4V
S §
S BASENS TXOTIY

I RATIXIXIM
(HE} VB SFHBI0V-16-HADY]
(CTXLPX00ELKIVI0]

[
£
I
¥
¥
4
I
1
1
1
¥
¥
1
1
I
1
I
1
I
!
I (EHO R R FWHANSIOY 19430 91
1
1
1
1
i
1
I
2
1
4
8
9
4
4
1

el | ] ]| o] =] | o

11-12. ACER-B1-AO4-1 X AXIS TRAVEL ASSEMBLY

(PO00HROI A AR XLEOY-19-430V
e BNk Wil

60




Drawing #: ACER-B1-A04-1

Item#

Part #

Description

Quantity

1

ACER-B1-A037

X Axis Servo Motor Bracket-750W

1

ACER-B1-A037-M

X Axis Servo Motor Bracket for Mills

ACER-B1-A037-1K

X Axis Servo Motor Bracket-1KW

ACER-B1-A037-F

X Axis Servo Motor Bracket-Fagor Servo Motor

1

1

1

2 20TAC47B Ball Screw Support Ball Bearing 2
3 ACER-B1-A018 Bearing Cap 2
4 M6x1x12 Socket Hd Cap Screw 6
5 M10x1.5x35 Socket Hd Cap Screw 8
6 @5 Roll Pin 4
7 ACER-B1-A039 X Axis Bracket Cover 1 1
ACER-B1-A039C X Axis Servo Motor Cover 1

8 M6x1x12RC Round HD Cap + Screw 8
9 ACER-B1-A040 X Axis Bracket Cover 2 1
10 | ACER-B1-A041 X Axis Bearing Bracket-Aluminum 1
ACER-B1-A041C X Axis Bearing Bracket-Cast Iron 1

11 | 620427 Ball Bearings (20x47x14) 2
12 [ ACER-B1-A019 Spacer 1
13 | ACER-B1-A020 Ball Screw Pulley for 750W 1
ACER-B1-A020-1K | Ball Screw Pulley for 1IKW 1
ACER-B1-A020-F | Ball Screw Pulley for Fagor Servo Motor 1

14 | M20x1.5 Precision Lock Nut 1
15 [ ACER-B1-A034-54 | X Axis Ball Screw Assembly for 54 Table 1
ACER-B1-A034-50 | X Axis Ball Screw Assembly for 50” Table 1

16 | ACER-B1-A028 X, Y Axis Dial Holder (2014) 1
17 | ACER-B1-A029 Dial (2012) 1
18 | ACER-B1-A030 Dial Lock Nut (2016) 1
19 | ACER-B1-A031 Handwheel (5/8"x3mm) 1
20 | ACER-B1-A033 Handwheel Washer 1
21 | M8x1.25x20 Socket Hd Cap Screw 1
22 | ACER-B1-A032 Handle 1
23 | ACER-B1-A023 Servo Motor 750W 1
ACER-B1-A023-1K | Servo Motor 1IKW 1
ACER-B1-A023-F | Servo Motor Fagor 1

24 | ACER-B1-A024 Motor Pulley for 750W 1
ACER-B1-A024-1K | Motor Pulley for 1IKW 1
ACER-B1-A024-F | Motor Pulley for Fagor Servo Motor 1

25 | M6 Spring Washer 4
26 | M6x1x35 Socket Hd Cap Screw 4
27 | 4.76x4.76x40mm Key 1
28 | M5x0.8x4 Set Screw 1
29 | M5x0.8x6 Set Screw 1

61




Item# | Part # Description Quantity

30 ACER-B1-A038 Timing Belt for 750W(5Mx400) 1

ACER-B1-A038-1K | Timing Belt for 1IKW 1

ACER-B1-A038-F Timing Belt for Fagor Servo Motor 1
31 M5x0.8x8 Set Screw 2
32 M6 Washer 4
33 M6x1 Hex Nut 4
34 ACER-B1-A016 X, Y Ball Screw Nut 1
35 M6x1x25 Socket Hd Cap Screw 3
36 M3x3x25 Key 1
37 M5x5x30 Key 1

62




11-13. ACER-B1-B01 COLUMN ASSEMBLY-BALANCING BLOCK TYPE

T BREUMOIXGIIXBN  ce
3 BRENEEOIXIXON  pe
i WRENIXIXON €
] HETHIBZI00-19-990 2¢
1 HREERS003-14-930¢  I¢
i YO HRUENI0I-19-910 0€
i Y2ETYBLHTRZ6003-14-330Y 62
] WENC03-19-430] 82
] e INE
] UNZHL/P0V-18-330Y 92
I Y2BUN2EHIBZ6208-19-330] G2
9  EWEECW g2
g BRI0TXSLTXCIN €2
i WE)00C-WoE¥®Z9103-14-930Y 22
i -BEEBCTX0W 12
2 WEHNTOXSOXCH 02
T ¥BE7y03-19-3430Y 61
] B XEREE P103-14-930Y 8]
] EHEREEOI0V-14-9307 /1
i FRE03-10-9309 91
9 WRENCIXC XN Gl
e BREEN 1l
L1 WREMOIXGSTXEN €1
i BEABEHOYl0a-1a-930Y o
T WS S BE HE1109-19-930v i
i GaXSXq 01
i 02XSXg 6
1 EHEREGY0I09-19-930Y 8
i FEHLBZP0I-10-330Y £
i #ERTRZC09-14-330Y] 9
i HREERZ/006-19-930Y] ¢
g BRIT0XIXON ¢
1 BRVEBZL009-19-990Y] ¢
I 0150(9300d)EHENI-JIY| 2
1 BT009-19-33v I
g Heie EYE

63



Drawing #: ACER-B1-B01

gem Part # Description Quantity

1 | ACER-B1-B001 | Column 1
2 | ACER-B1-0410 Spindle Housing Assembly 1
3 | ACER-B1-B007 | Ball Screw Nut 1
4 M6x1x20 Socket HD Cap Screw 4
5 | ACER-B1-B007 | Z Axis Ball Screw 1
6 | ACER-B1-B03 Z Axis Upper Bearing Seat Assembly 1
7 | ACER-B1-B04 Z Axis Lower Bearing Seat Assembly 1
8 | ACER-B1-B010 | Spacer-long 1
9 M5x5x20 Key 1
10 | M5x5x25 Key 1
11 | ACER-B1-B011 | Bevel Gear (4019) 1
12 | ACER-B1-B012 | Washer 1
13 | M8x1.25x16 Socket HD Cap Screw 1
14 | M24 Spring Washer 6
15 | M24x2.5x75 Socket HD Cap Screw 6
16 | ACER-B1-E Roller Chain Assembly 1
17 | ACER-B1-A019 | Pulley Spacer 1
18 | ACER-B1-A020 | Ball Screw Pulley 1
19 | ACER-B1-B05 Servo Motor Assembly 1
20 | M5x0.8x8 Set Screw 2
21 | M20x1.5 Precision Lock Nut 1
22 | ACER-B1-E016 | Timing Belt 5mx500 1

ACER-B1-E016F | Timing Belt for Fagor Servo Motor 1
23 | M12X1.75X40 Socket HD Cap Screw 6
24 | M12 Spring Washer 6
25 | ACER-B1-B029 | Z Axis Travel Locating Plate 1
26 | ACER-B1-A047 | Axis Positioning Block 2
27 | ACER_B--FO1 Control Arm Assembly 1
28 | ACER-B1-E006 | Balancing Block 1
29 | ACER-B1-E009 | Top Cover Locating Plate 1
30 | ACER-B1-E012 | Balancing Block Shaft Guiding Plate 1
31 | ACER-B1-E008 | Block Guiding Rod 1
32 | ACER-B1-001 Z Axis Upper Accordion Cover 1
33 | M6x1.0x12 Socket HD Cap Screw 4
34 | M6x1.0x16 Round HD Cap Screw 18
35 | M8x1.25x20 Socket HD Cap Screw 2

64




11-14. ACER-B1-B05 SERVO MOTOR ASSEMBLY

_

il ..‘Nd_, hh /\ Eg I# 0009-1008 0% cIe-181 \
H. 4 LM_ .@n L\ Mm %Nm [N 0006-1002 | ¢1°0% 0z1-1¢ N/
A08°L0°00T) B ¥ ¥ | 8| 0% 0002-1001 | T1°0% 08-L Y/

@%&%%Wﬁm B _H_ @ ﬁg.g.aﬁ BoW &R Oe0s 0o001-91e G0 "0+ 9-¢°0 z
1A % | & H : ERlEY | B @ (2| B B HE Epd|l g | &

mom ﬁm M—MUQ & =1 T ﬂﬁ_ jolE= F=3 7 i » — £ o &

! WL TTOXS'OXSN 01

I WL TTYXSOXSIN 6

I BLLOLYXILH 8

b W RASEX O L

14 AN 9

I B L X R TINOQOFINDPZOY-1-¥EDY] €

I (B EH) S W ) TINOOOYINDEZOY- T30V ¥

14 W MOEXSTTXBIN ¢

¥ @ T

I (TINOOOY OB ZA) H B A R H TOOV-19-4HDY] |

B A ¥R E Y Er

65



Drawing #: ACER-B1-B05

Iltem # | Part # Description Quantity

1 ACER-B1-A022 Motor Plate 1

ACER-B1-A022-F | Motor Plate for Fagor Servo Motor 1
2 M8 Washer 4
3 M8x1.25x30 Socket Hd Cap Screw 4

ACER-B1-A023 Z Axis Servo Motor 1

ACER-B1-A023-F | Z Axis Fagor Servo Motor 1
5 ACER-B1-A024 Motor Pulley 1

ACER-B1-A024-F | Motor Pulley for Fagor Servo Motor 1
6 M6 Spring Washer 4
7 M6x1x35 Socket Hd Cap Screw 4
8 M4.76x4.76x40 Key 1
9 M5x0.8x4 Set Screw 1
10 | M5x0.8x6 Set Screw 1

66




11-15. ACER-B1-B03 Z AXIS UPPER BEARING SEAT ASSEMBLY

¥ ./\ R I# 0009-100¢ 0% GIe-121 ,

Hm,./\ mn_ .wm Mm.« .h“_._.m.  H@| 807 | 0006-1002 | S % 021-1¢ Y/

o A08°L0°001f B ¢ % (M 8| c'0% 0002-1001 | 1°0% -

B F TR _U @ Boe'l0001 B @ E [JERE| e0F | 000191 | 00% %.mm._wc

B0 18400V (5] U'1 M e o e 2 -
l 09X9 9
£ SR N MOEXSTIXSW S
£ WEIE N MzxixoW v
|| B g 0v-19-47)Y] €
Z (SIXLTX02)ALTIVLI0Z T
| (EHEET BEz009-19-43DY] L

B HZEE Y £ =l

67



Drawing #: ACER-B1-B03

Iltem# | Part # Description Quantity
1 ACER-B1-B008 Z Axis Upper Bearing Seat 1
2 20TAC47B Ball Screw Support Bearing 2
3 ACER-B1-A018 Bearing Retaining Cover 1
4 M6x1x12 Socket HD Cap Screw 3
5 M8x1.25x30 Socket HD Cap Screw 3
6 M5x40 Roll Pin 2

68




11-16. ACER-B1-B04 Z AXIS LOWER BEARING SEAT ASSEMBLY

A GHFE A | ool 7
Bamahkml &mw D @ Mmmwwwuw MMM M mm MN+ eccgccm_..wa_@m M__aa %mmw
P0g-19-4A0V | m,ﬁ ﬁm_,.,m mﬁ_._ MM mw M w mw_‘a %m 1@ ﬁmﬁwg w =
7 PN MorxszIXgW S
¢ PN MzixixaW 0
| (B 0y -1e-y3)Y] €
| (ZIXLYXS2)5009 T
L | SN M76009-19-930Y] |
g B8z Y

69



Drawing #: ACER-B1-B04

Iltem# | Part# Description Quantity
1 ACER-B1-B009 | Z Axis Lower Bearing Seat 1
2 600527 Ball Bearing (25x47x12) 1
3 ACER-B1-A018 | Bear Retaining Cap 1
4 M6x1x12 Socket HD Cap Screw 3
5 M8x1.25x25 Socket HD Cap Screw 4

70




0008-1008 0 E1g-121 N
000E-1002 LN 0a1-18 o a

AR Rk
ES

maE =
|& & 808
=3 HEEWW| ® 2 E ﬁ’mdu Ba0Z- 1001 1'% 0g-L
ﬁ&ﬁd«%&%.@&ﬁﬂ@ﬂ (ELO00T| W ¥ B [ M) b .sarm; €0 '0s 8-50 -
80g-19-ya0y |3l O] P et e o L T
v
g
4 AR\ MBXROXSIN  F
C MITZELAOV-IEHOY] €
o
¢ BN MEELTIXTXON,  © L
1 SRR ELZ6209- 14420V 1 fm

11-17. ACER-B1-B08 Z AXIS TRAVEL LIMIT ASSEMBLY

R WEXR= M E

71




Drawing #: ACER-B1-B08

Item # Part # Description Quantity
1 ACER-B1-B029 | Z Axis Traveling Locating Plate 1
2 M6x1x12F Flat Hd Socket Cap Screw 3
3 ACER-B1-A047 | Axis Positioning Block 2
4 M5x0.8x8 Socket HD Cap Screw 4

72




11-18. ELECTRIC CABINET ASSEMBLY—Taiwan Version Only!

i g T 1H %
i T SolAS TN L G- WFEa _
i TG W ]
R 71 ]
EA B oI
i TG A WL REEEE |
T | XHIOE = SOHS BHOF Y Cr Y- WIesid, vl
T BRI T T
T [ i
T BTN I
] I SIS F D Y W TR [l
[ HHWE VoY B
I LR TOV-0Y i
T HERHETRR OV L
.|"|| mﬂm_ﬂ.rmﬂ.;—m.ﬂ i 9
T ! L BT L
1
|
]
R

73



Item

# Part # Description Quantity
1 ACU-AO01 | Electric Cabinet-Main Body for Delta Servo Motor 1
ACU-AOQ1F | Electric Cabinet-Main Body for Fagor Servo Motor 1
2 NA 1
3 NA 2
4 NA 4
5 NA 1
6 ACU-AO03 | Electric Component Plate 1
ACU-AO3F | Electric Component Plate for Fagor Servo System 1
7 ACU-A04 | Power Switch Locating Bracket 1
8 ACU-A02 | Electric Cabinet-Cover 1
9 ACU-A14 | Braking Resistor Cover 1
10 NA 4
11 M8 Flat Washer 10
12 M8 Spring Washer 10
13 M8 Hex Nut 4
14 M8x1.25x30 Socket Head Cap Screw 6
15 M6 Flat Thin Washer 4
16 M6 Spring Washer 4
17 M6x1x15 Socket Head Cap Screw 4
18 | ACU-003 | Hinge Roll Pin 2
19 M6x1.0x12 Round Head Socket Cap Screw 4
20 | ACU-004 | Door Lock Set 2

Note: For electric cabinet breakdown drawings on US installed machines, please refer to CNC controller’s

part list and operation manual.

74




11-19. CONTROL BOX ASSEMBLY

75



Item # | Part # Description Quantity
1 ACER-B1-E001 gi%r;trol Arm Locating Bracket-Column 1
2 ACER-B1-F002A | Control Arm for ATM 1054, 1050 1
3 ACER-B1-F003 | Control Arm Locating Bracket-Panel Side 1
4 3/4"x 4" Socket Head Cap Screw 1
5 M20 Flat Washer 2
6 3/4" Hex Nut
7 M10 Spring Washer 4
8 M10x1.5x30 Socket Head Cap Screw 4
9 3/8"x16UNCx88.9 Socket Head Cap Screw 1
10 3/8"x16UNC Hex Nut 1
11 M10 Flat Washer 4
12 M8 Spring Washer 4
13 M8 Flat Washer 4
14 | ACER-B1-F004 M8x1.25x25 Socket Head Socket Cap 1

Screw

76




11-20. ACER-B1-E ROLLER CHAIN ASSEMBLY

W EYWEE — mﬁ e
EREEWE ] Ol e e e =
160 [ L] [ gl - L LN W E e W e

! B 0E 1z

! digroxos 0e

¥ MEHESL8S 61

v TR S| 81

4 oS/ Ll

¥ bpgmegmEsegsy ol

! eI T DNIR009- TH-HEDY] <1

¥ I RAOTXST TXBIN vl

¢ e

4 ERFFI RC005- 19-¥HDY] u

4 SERMEIMO0T 1Y 1T

! WHNO00T1EHEDY O

9 R BTN 6

9 SRR ROV HSL TRTTIN 8

v SE Y00 14-¥H0V L

i HlEROMH ST 9

¥ RO TS ¢

v BRET00T TE-4EDY ¥

¥ (STXZSXSTS009 £

¥ M SHRICO0E- 18UV 4

! 1007 18-4T0Y I

W AT W

77




Drawing #: ACER-B1-E

Iltem# | Part# Description Quantity
1 ACER-B1-E001 | Chain Roller Seat 1
2 ACER-B1-E003 | Roller Shaft 4
3 620527 Ball Bearings (25x52x15) 4
4 ACER-B1-E002 | Roller Wheel 4
5 R52 C Type Snap Ring 4
6 S25 C Type Snap Ring 4
7 ACER-B1-E004 | Roller Shaft Sleeve 4
8 M12x1.75x40 Socket Hd Cap Screw 6
9 M12 Spring Washer 6
10 ACER-B1-E006 | Balancing Block 1
11 ACER-B1-E007 | Shaft Sleeve 2
12 ACER-B1-E005 | Chain Connecting Screw 2
13 M16x2 Hex Nut 2
14 M8x1.25x20 Socket Hd Cap Screw 4
15 ACER-B1-E008 | Block Guiding Rod 1
16 15.875 Chain Dowel Pin 4
17 5/8" Chain with 70 sections plus 2

two halfs
18 15.875 Chain Connecting Plate 4
19 15.875 Chain Slip Plate 4
20 M30x2 Hex Nut 1
21 M30 Spring Washer 1

78




i

0008~ 1008 £0% SIE-131 W TN IO

ENE L2 bxT

<

11-21. ACER-B1-C ELEVATION CRANK ASSEMBLY

000E-1008 | 91°0% 0ZI-18 A1 s S
B3+ 44 5 D Ol emm S e
P n% wo - b L S o HM S RASTNST TN ]
D-19-440V m_ 91 W !« W e % ILL = N 2 mﬁ_ w =L A
B P R W0V 1640V ]
()L B RTE0Y - TE-4EDY] Sl
(BB a4 L00D- TE- 40 il
R EAE 2 9000 -0 &
(B ) B S B T OOV - - MY T
(O VB3 % S0AXGL0v - 18 00| i
Gl L R 2 5000 1M or
STXPIH 3
rTY GTXPXH [
i/ i O R e 357000 18- 4DV 1
G T g
(150 S R 10~ 1OV <
(FIXLEX0EW0ZY ¥
(0 TR g 46 £000- TH-HEDY] <
%5 4 2000 19-H30W] A
bt 55 £1000-19-MH0N] 1
IS prE

79




Drawing #: ACER-B1-C

Iltem # | Part # Description Quantity
1 ACER-B1-C001 Elevation Handle Bracket 1
2 ACER-B1-C002 Elevation Shaft 1
3 ACER-B1-C003 Bearing Cap (4006) 1
4 620427 Ball Bearing (20x47x14) 2
5 ACER-B1-A018 Bearing Retaining Ring (2011) 1
6 M6x1x20 Socket HD Cap Screw 3
7 ACER-B1-C004 Dial Holder (4011) 1
8 M4x4x20 Key 1
9 M4x4x25 Key 1
10 | ACER-B1-C005 Gear Shaft Clutch Insert (4013) 1
11 | ACER-B1-A029 Dial (4010) 1
12 | ACER-B1-A030 Dial Lock Nut (2016) 1
13 | ACER-B1-C006 Spring 1
14 | ACER-B1-C007 Handwheel 1
15 ACER-B1-A032 Handle 1
16 | ACER-B1-A033 Washer 1
17 M8x1.25x20 Socket HD Cap Screw 1
18 | M8x1.25x25 Socket HD Cap Screw 6
19 | M5x35 Roll Pin 2
20 | ACER-B1-CO008 Bevel Gear (4014) 1
21 | Mbx1x6 Set Screw 2

80




D008~ T00E | 2 0%

SIE-121

000C-1002 [ €1 0% | 04l 18

0003 1001 | 1°0% 052

QO0T-9TE | 90 0% 90

] W% | W W |
7 I B bl =

ST 18w

RN RIOEXST [X8W

LWL 4 Ty 10-19-430V

B ED S TE10-19-330Y

Bh S B TTI0-19-830]

SRR BA) T 210-19-43D Y]

SHBRED ) T910- 1 8-33DY]

BPEER AT 110-18-43DY

AR 461071 9-43DY]

oW

I3t N MHEEZ X LXOW]

S T010-18-430V]

Ll

Ik MRS LXST LX8W

T EE600-19-430V

T EE800-18-430 V]

BHlifdz01

N RIOZXS" IXOL

T FE L00-19-430V]

11-22. ACER-B1 SHOWN WITH OPTIONAL ACCESSORIES

WA

81



Drawing #: ACER-B1 with Optional Accessories

Iltem# |Part # Description Quantity
1 |ACER-B1-007 Chip & Coolant Pan 1
2 |M10x1.5x20 Socket HD Cap Screw 9
3 |M10 Washer 9
4 |ACER-B1-008 Column Side Splash Guard-Right 1
5 |ACER-B1-009 Column Side Splash Guard-Left 1
6 |M8x1.25x16R Socket HD Round Cap Screw 16
7 |M8 Washer 20
8 |ACER-B1-010-54 |Table Splash Guard for 54” Table 1

ACER-B1-010-50 |Table Splash Guard for 50” Table 1
9 |M6x1.25x16R Socket HD Round Cap Screw 14
10 M6 Washer 14
11 |ACER-B1-015 1/2" Nozzle Fitting 2
12 |ACER-B1-011 Table Splash Guard Back Reservoir 1
13 |ACER-B1-016 Chip Collecting Pan 1
14 |ACER-B1-017 Table Splash Guard Collecting Pan 1
15 |ACER-B1-012-54 |Splash Guard Door-Right for 54 Table 1

ACER-B1-012-50 |Splash Guard Door-Right for 50” Table 1
16 |ACER-B1-013-54 |Splash Guard Door-Left for 54” Table 1

ACER-B1-013-50 |Splash Guard Door-Left for 50” Table 1
17 |ACER-B1-014 Door Handle 2
18 |M8x1.25x30 Socket HD Cap Screw 4
19 |M8x1.25 Hex Nut 4

82




